



Produkte
Products

Prüfbericht - Nr.: 15055616 001 <i>Test Report No.:</i>		Seite 1 von 15 <i>Page 1 of 15</i>	
Auftraggeber: <i>Client:</i>		ZMS Cable Co., Ltd. No. 21 West Huaihe Road, Zhongyuan District, Zhengzhou, Henan P.R. China	
Gegenstand der Prüfung: <i>Test item:</i>		PV-Leitungen (Cables for Photovoltaic-Systems)	
Bezeichnung: <i>Identification:</i>		PV1-F 1X1,5...35mm ²	Serien-Nr.: <i>Serial No.:</i>
Wareneingangs-Nr.: <i>Receipt No.:</i>		153199066	Eingangsdatum: 22.05.2012 <i>Date of receipt:</i>
Zustand des Prüfgegenstandes bei Anlieferung: <i>Condition of test item at delivery:</i>		The sample is applicable for testing and not damaged.	
Prüfört: <i>Testing location:</i>		China National Centre for Quality Supervision and Test of Electric Wire and Cable 1000 Jungong Road, Shanghai 200093, P.R. China	
Prüfgrundlage: <i>Test specification:</i>		2 PfG 1169/08.07	
Prüfergebnis: <i>Test Result:</i>		Der Prüfgegenstand entspricht oben genannter Prüfgrundlage(n). <i>The test item passed the test specification(s).</i>	
Prüflaboratorium: <i>Testing Laboratory:</i>		TÜV Rheinland (Shanghai) Co., Ltd.	
geprüft/ tested by:		kontrolliert/ reviewed by:	
27.12.2012 Jill Zhou / PE 		27.12.2012 Robert Hong / TC 	
Datum <i>Date</i>	Name/Stellung <i>Name/Position</i>	Unterschrift <i>Signature</i>	Datum <i>Date</i>
			Name/Stellung <i>Name/Position</i>
			Unterschrift <i>Signature</i>
Sonstiges/ Other Aspects:			
All tests except the test of ref. no.1.4 in table 4 according to 2 PfG 1169/08.07 in this report are performed to the complete cables PV1-F 1X1,5mm ² and PV1-F 1X35mm ² provided by the client with 100m of each. The test of ref.no.1.4 in table 4 is performed separately with cores, cross sectional area of which is 1,5mm ² , provided by the client with 200m for each insulation and sheath compound.			
This test report contains 15 pages and an attachment 1 with 2 pages for testing equipment list.			
Abkürzungen:		Abbreviations:	
P(ass) = entspricht Prüfgrundlage		P(ass) = passed	
F(ail) = entspricht nicht Prüfgrundlage		F(ail) = failed	
N/A = nicht anwendbar		N/A = not applicable	
N/T = nicht getestet		N/T = not tested	
Dieser Prüfbericht bezieht sich nur auf das o.g. Prüfmuster und darf ohne Genehmigung der Prüfstelle nicht auszugsweise vervielfältigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prüfzeichens.			
<i>This test report relates to the a. m. test item. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.</i>			